1. ¥l55 5B Frame Part Comonents

27

26
25

16
17

19

24

23

ee

21
20

39



1. Hl5E ¥4 Frame Part Components

Ref.NO | Parts. NO | {4 Description 600
1 6145 D357 28 Thread Tension Nut 1
2 6144 Je bk Thread Tension Spring 1
3 6252 ¥EH Thread Tension Pat 2
4 6143 Je LR Thread Tension Dise 2
5 6141 R WRAT Thread Tension Post 1
6 6139 JURS Y Thread Tension Guide 1
7 6202 NG TTARET Screw M6X10 4
8 6201 NE L) Coupler 2
9 6146 T o ik e 4T Thread Guide Stud 1
10 6147 RESEAL: S8 Nut M5 1
11 6002 L2 RS Lubricant Cover 1
12 6200 B TUHRET Screw M8X12 8
13 6205 L YvE S Rubber plng 1
14 6001 Lot Main Frame 1
15 6198 K& TL(ALH) Coupler 1
16 6186 L R Upper Cover flict Plate 2
17 6187 b5 21 1) Screw M4X6 4
18 6141 8247 Screw M6X10 2
19 6221 BT Screw M6X25 2

20 6203 W 0Oil window 1
21 6224 TBMERET Screw M6X16 1
22 6240 JBUHEESTORZ 518 | Seal Ring P14x2.5 1
23 6131 Ml o+ B Seal Ring P14 1
24 6004 JEC Base Plate 1
25 6003 k& Top Cover 1
26 6064 Libugsy Thread Guide 1
27 6254 T 2R R R ET Screw SM11/64X40 L=4 1

Py i




2 51 #F %84 Needle Bar Part Components

758, 18y Bl

14

23 4.5 6

1

59

18

S0




2. 5r#F&14: Needle Bar Part Components

Ref.NO | Parts.NO | Bf4£/#K Description 600
1 6026 FHAF R FE 354857 | Screw SM1/8X44 L7 3
2 6028 FEFFIE R FEIRET Screw M5X16 1
3 6027 FHAFE AT Needle Bar Tension Seat 1
4 6025 EHFF 0o %6 15 Back Plate 1
5 6029 P Washer 2
6 6019 EEFFIERF Big Connection Rod 1
7 6030 e Slide Block 1
8 6031 FF 145 Retaining Ring E6 1
9 6035 bgo Slide Block 1
10 6032 VR Bk Needle Bar Tension Seat 1
11 6034 TP R R ET Screw M6X25 2
12 6021 FEFF i oA 04T Screw M6X6 2
13 6020 AR e Big Eccentric 1
14 6255 G Belt Wheel Cover J:
15 6013 Gy Belt Wheel 1
16 6071 BE W4T Screw M6X 8 2
17 6076 4 B 4y Washer 1
18 6256 8 ES) Skeleton 0il Seal 2
19 6023 i Rollar 1
20 6024 B iReT Screw SM1/4X40 L6 2
21 6022 s Helical Gear 1
22 6257 FHBE (H) Bush 1
23 6192 AT Screw M5X6 2
24 6037 /532 Loose Thread Seat 2
25 6038 75923 43 Screw M4X10 1
26 6036 ek Losse Thread Block 1
i 6005 Bt Main Shaft 1
28 6050 Fs 25 T 3k Plunger Nut 1
29 6047 PUEF AR 88 4T Screw M4X8 1
30 6049 Hs 2% 5 = Needle Bar Tension Spring |
31 6048 HLEF PR A7 B8 4T Needle clamp Body 1
32 6044 HLEF Al Needle Clamp 1
33 6253 HLEF Needle Bar 1

=] 5=




2.5 #F &84 Needle Bar Part Components

34 6045 i 2R WEET Screw M3X4 1
35 6241 To 8 AR S o7 Needle Clamp Screw 4X10 1
36 6046 FUES 7 Needle Bar Tension Plate 1
37 6042 R BRET Screw 1
38 6043 BHFF ek Needle Stop Plate 1
39 6242 PLER Clasp 1
40 6219 AR ek RS Needle Bar Bush(Gront) 1
41 6067 e RET ScrewM6x6 2
42 6220 AR ES Needle Bar Bush(Rear) 1
43 6258 FheE Hand Wheel Cover 1
44 6008 YR Nut 6X1 1
45 6010 ot BE A Y e Stitch Length Adjustor 1
46 6245 K Big Washer 1
47 6011 2FNEET Tubular rivet 2
48 6012 TR Adjusting plate 1
49 6017 HE Spring 2
50 6018 OB E AL Pin 2
51 6015 F5 Belt Wheel 1
52 6009 E RS MainShaft Set Screw 1
53 6007 L lezel] Retaining Rings E3 1
54 6006 VAT AR Stitch Regulating Stud 1
55 6279 ThHEhE (5 Bush 1

-16-




3. 9% ¥4 Hooked Needle Part

A g L6 P FAeRlt i inae ) 25 S R i |

1

3

1P



3. B4 #: Hooked Needle Part

Ref.NO | Parts. NO T FR Description 600
| 6060 Pl Collar 3
2 6058 B Washer 6
3 6061 4 R ET Screw M3X8 3
4 6088 R ER Roller Cam Assembly 1
5 6089 WEHESRIK AN | Ball Arm Assembly 1
6 6246 BRET Screw M4X8 1
7 6087 PECERAET Screw M6X12 2
8 6248 iy PR £T Screw M6X16 1
9 6086 i Cam Assembly 1
10 6247 RELEES Cam Balance 1
11 6072 HEHRO R Small Eccentric 1
12 6073 PO BB AT Screw M6X8 1
13 6066 i Collar 1
14 6091 B2ET Screw M4X10 1
15 6055 BRET Screw M6X20 1
16 6054 2 Washer 4
17 6053 FIEF SRS R s Looper Frame Bracket 1
18 6052 FOEFAR ) A Loper Frame(Rear) 1
19 6059 P AL & Bearing HK 0609 2
20 6075 HIEH LS G IBET | Screw 1/8X44 L=7 3
21 6074 FEF 056 36 Back Plate 1
22 6072 LM Small Weeentic 1
23 6069 ET L LIBET | Screw M5X12 1
24 6070 PEHEATHY Couple shaft 1
25 6068 FET A ALk Bouble collar 1
26 6063 HiT i e Loppre Rocker Bracket(F) 1
27 6086 AT R AR Washer 1
Loper Frame Rocker

28 6062 HI AR (Front) 1
29 6051 Al Lopper Frame 1
30 6082 e Looper 1
31 6081 el B [ hRET Screw M4X8 1
32 6080 AT Looper Shaft 1
33 6085 JEARRE] Screw M3X10 5
34 6078 PR FF IR AR Washer $
35 6083 AT £ Lube Sleeve 1
36 6077 e Skeleton 0il Seal 1

18




4. IXBLBH Feeding Part Components

13 14\
I\
N
e

8 -9 1011 1>

—
m
~
0
n
Ay
m
o
-t

15/28/17/ 21/ 15/ 20/ 19 18/ 15/ 17/ 16/ 15

-19-




4, ER Y Feeding Part Components

Ref.NO | Parts.NO | FEH-4 5 Description 600
1 6125 T B AR R AT Screw 1/8X44 1L=7 4
2 6119 oy SR RER 87 Slide Block 1
3 6124 IERHA B R Pressure Block 2
4 6126 BRAT Screw M6X8 10
5 6123 be RTE R 87 Eccentric Wheel Table 1
6 6122 P TERET Screw M6 2
7 6121 K[ 4BET Screw M6 2
8 6118 PR IR ET Screw M4X10 1
9 6127 TR Connection Block 1
10 6116 el Collar 1
11 6128 TR MR R AT Screw M4X14 1
12 6157 O M#FH Seal Ring 1
13 6130 Tl LB Eccentric Shaft 1
14 6282 BEE] Screw M6X12 1

15 6135 354 Nut M6 4
16 6132 KT HIARIRET Screw 1
17 6133 KA iR Connection Block 2
18 6115 ERLEF Connection Rod 1
19 6117 IERLE Y Pin 1
20 6134 ERB Connecting Rod M6X75 1
21 6249 KHIARERERE] | Screw M6X20 1
22 6285 R Washer 1
23 6290 i Washer 1
24 6100 &R Transmission on plate 1
25 6099 BRET Set Screw 11/64X40 8
26 6097 ETIEHET Transmission outer ring 1
27 6092 F. [n] 4 7k one way bearing 2
28 6096 Il 5 AR ER Fixing outer ring 1
29 6090 fi] 5 4R Fixing plate 1
30 6093 LRl Feeding shaft bush 2
31 6228 fi] 3 R ] Screw M5X8 2
32 6113 IEBHIRE] Screw SM11/64X40 2
33 6229 # Wasger 2
34 6112 5k Back cup 1
35 6114 3%kl Shaft Assembly 1

20-




5. KBB4 Pressing Front Wheel Part Components

EE

9¢ /Le/8c /6

ve /S2

Ed

n
W
—
o~
i
(9]
i
o

.-



5. E¥}#4 Pressing Front Wheel Part Components

Ref.NO | Parts.NO | FEff42 %K Description 600
1 6166 W Tapped Rod 1
2 6176 PR (B) Work Guide 1
3 6174 PR s 58T Work Guide Screw M5X14 1
4 6169 il Washer 4
5 6172 PR e Guide Connector 1
6 6173 PR BRET Work Guide Screw M5X12 1
i 6165 $r 3 R RRET Screw M6X50 1
8 6168 PR A L AL H8ET | Screw M5X16 2
9 6167 Pk e S 4 Guard Connector 1

10 6163 FE b 3% ExTension Spring 1
11 6160 e T 420 Silde Block 1
1% 6156 542 Pressure Lever 1
18 6095 #E Washer 1
14 6158 BRET Screw M6X20 1
15 6230 BEET Screw M6X6 1
16 6164 PrER Pin 1
alif 6185 s2ET Screw M6X 14 1
18 6184 el Washer 1
19 6l61 FEAT S5 e Pressure Lever 1
20 6182 O RE Ssal Ring 1
21 6183 EEFH Press Shaft Block 1
22 6162 FEFF 5 48 a0 5T Screw M8X16 1
23 6181 R Wi Base Shaft 1
24 6180 HEEHEZ) tIR%T | Screw M8X25 1
25 6179 HRHZZ th i Bass Shaft Table 1
26 6177 A Pull Rod 1
27 6175 PRI (A) Work Guide M4X12 1
28 6014 Washer 1
29 6170 JUES 73] Thread Tension Guard 1
30 6176 BERET Screw 1
31 6150 PRA 92 ET Stopper Disc Arm M6X40 1
32 6154 K HRHE A Big Front Disc Set 1
33 6151 LA 2 Nut M6 1
34 6259 AN E ) Screw 1
35 6260 R Washer 1
36 6261 P Washer 1
37 6262 N SR Small Press Cup 1
38 6263 LS Bearing 1
39 6264 NHRHE Needle Guard Plate 1
40 6149 Fe s} = SR a4y Screw M6X12 1

5,




5. KB+ Pressing Front Wheel Part Components

41

6148 kS 4m Feed Disc Arm 1
42 6265 G SHES Skeleton Oil Seal 1
43 6153 FER SRR [ 25T | Screw M6X20 1
44 6152 | BT Shaft Disc Arm 1

o




6. ¥ &Y Driving 0il Part Components

W — AT\ LD
S/  — 1)) ))))}1))))))

Sk



6. ¥ Driving 0i1 Components

Ref.NO | Parts.NO | B4 Description 600
1 6194 CRES Bush 1
2 6196 A [ s W4T Screw M8X20 1
3 6266 O 2%} g Seal Ring 1
4 6193 WEFT Worm 1
5 6056 TH PR ET Screw M6X6 1
6 6197 THI £ Lube Sleebe And Net 1
7 6033 7H1 P4 Oil net 1
8 6039 TH 9 % ] Oil seal 1
9 6267 TR Sk 4 Oil Pump Connect Assembly 1

10 6190 AR The pump tubing 1
11 6016 MR A Lubricant Pipe 1
12 6192 A IRAET Screw M5X6 2
13 6191 B Gear 1
14 6251 tH i Coupler 1

25




7. BRI

26



7. A A

Ref.NO | Parts. NO T4 R Description 600

1 6870 R R Knee Press Plate Cover I 1
2 6869 B Knee Press Plate | 1
3 6867 BRH A4 Bracket 1 1
4 6868 RAATIRET Screw M6X10 1 1
5 6860 S At S Shaped Hook 1 1
6 6861 H5% Chain 1 1
7 6859 g7l Washer 2 2
8 6856 RS A S E 4T | Screw  M6X10 1 1
9 6455 I 42 o A Mounting Bracker 1 I
10 6253 JRE 4 1A Knee Prees Rod Holder 1 1
i 6354 JE 4 Ja BB 4T Screw 3 3
12 6862 FEds il Main Shaft 1 1
13 6863 5 Spring 1 |
14 6657 B MAIEBRIBAT | Screw M6X25 1 1
15 6864 BTz 3k Bearing Bracket 1 1
16 6865 LR 4T Screw M8X 14 2 2
17 6866 AT Knee Lifter Plate Rod 1 1

B o




8. it Attachment Purt

-28-



8. it Attachment Purt

Ref.NO | Parts. NO EL LT Description 600
1 6209 WAFAIRT Wrench2.5, 3, 4, 5 4 4
2 6212 S Thread Stand 1 1
3 6268 W RRET Screw M8X50 4 4
4 6252 Y] Cushion 4 4
5 6236 i Oiler 1 1
6 6211 HLE Needle SBX1 19-21 1 1
7 6208 —FgR e ) Needle SBX1 19-22 1 1

230




